.| QUALITY CERTIFICATE
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AS 16868 T —— CERTIFICATE N 131230-A863
B 0. i -,
. L/CNo, M930221 U ZAIGAL ,?.._*_g - ‘
ISSUEDDATE  : 2013.12.30 m m HUSTEEL Co., Ltd. MANUFACTURED No. _: 13-12-030
. HEAD OFFICE ; SHINAN B/D 15F, 943-19, DAECHI-DONG, KANGNAM-GU,
L . DANGJIN PLANT 131, BUGOKGONGDAN STREET, SONGAK-EUF, PLESA ANAHUAC
SPECIFICATION : AP!SLB PSL-1/ASTM A53B DANGJIN-SI, CHUNGCHEONGNAM-DO, KOREA CUSTOMER : Y CIAS, 5.A.DE CV.
- QUAN- NOMINAL ORDER SIZE WEIGHT TENSILE TEST CHEMICAL COMPOSITION(%)
NO. HEAT_NO wry (mvee | [ op [ wir [iENeTH o™ | vs [E|vr] wrs Tow[c]s[m]e[s [culm[o]so]v]|nw]m]s |cee|rom
inch |inch | £ ) PSI - - - - -
PCS = h/ft B1% L e | 2 2 ! 5 :
2 *3 *4 *6
01 MB7732 113 |BPEB{ 10.75 {10.750|0.250( 20 28.06 H|®8 1 77 113 [ 5
T | 64,974 | 52646 | 40 (81 | 69,180 | P | 6 1 77|14 {5 |13 |9 [22 |14 | 17 [132]| 10
P|7 1 77113 |5 |13 |11 |22 |15 | 17 (132]| 10
M90537 252 |BPEB| 10.75 [10.750|0.250] 20 28.06 H| &6 1 77115 | 5
T | 65989 | 55112 | 36| 84 | 70195 | P | & 1 78115 | 6 [14 (11 |22 |12 | 15 |150] 9
. P |6 1 78 |15 6 |15 (11 |22 | 13 | 15 |147| 9
02 M91155 70(BPEB| 12.75 {12.750(0.225] 20 30.10 H|7 1 73 (13| 4
‘ T | 64,829 | 51921 | 37 [ 80 | 69,035 | P 711 74|13 |5 |12 |11 |19 |10 | 20 {123} 7
. Pl7 |1 ])73|13|5 [13 |11 |20 |10 |21 [123
HYDROSTATIC TEST ZING IMPACT TEST *3 N-D-T FLATTENING OR VISUAL&: METALLOGRAPHIC RESIDUAL
‘ HEAT | coativgTEsT | THREADS HA?E?ESS { UT OrECT) BEND TEST DIMENSION TEST MAGNETISM
NO.l rp | mr TREATMENT [ 03¢ GOOD GOOD GOOD GOOD GOOD
" | rEsuLT wze ] st | ETL
Pl | sec T g/m' | TIMES mm DIV Energy SIZE FLANGE REVERSE. CRUSH
- o i pors LA (nd. ] P TEST FLATTENING TEST TEST
01| 980 | 5 | GOOD 900
980 | 5 | GooD 900
0z 752 | 5 | GOOD 900
HARDNESS MAX 22 HRC AS PER NACE MR 0175
Latest edition per API 5L(45,2013) ASTM(2012)
*1.Type of Pipe Ends *2. 0.D-: Quisid Diameter, W.T : Wall Thickness *3, Direction L : Longitudinal, T : Transverse
2 BPE Biack Plain Ends GPE Galvanized Plain Ends * 4. Tensile Test -TS : Tensile Strength, ¥YS : Yield Strength, YR : Yield Ratio, EL :Elongation, WTS : Weld tensile strength, Gauge Length : 2 inch, Y.P method : 0.5% Underload
T BPER BFE Bevelled GPEB GPE Bevelled *5. H:Heatanalysis, P :Productanalysis *6, -2 :x1/100, -3 : x11000, -4 : x1/10000,-5 : x1/10000, Tr ;Trace *7. B :Base Metal, W : Weld Line, H ; Heat Affected Zone
E BTE Black Threaded Ends GTE Galvanized Threaded Ends * 8. Specimen Size -A:10x10mm, B:10x7.5mm, C;10%6.6mm, D:10x5.0mm, BDirecHom: Transverse *9, T.P ; Testing Pressure, H.T : Holdlng Time *10, Heat Treatn Seam Normallzi
BTC | HBlackThreaded &Coupled | GTC | Galvanized Threaded&oupled | 11 wyc + Weight of Zinc Coating, CST : Copper Sulphate Test ~ * 12, TPI : Threads perinch, ETL : Effective length of threads *13. NDT : UT Or ECT,
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ORDER AND ABOVE SPECIFICATION J )
SURVEYOR THIS CERTIFICATE IS ISSUED ACCORDING TO EN 10204 3.1(1SO 10474 3.1 B) MANAGER OF Q.A TEAM
HM':‘; C-30-05-(21) PAGE : 1 [ 2




‘QUALITY CERTIFICATE

P/0 No.
s : CERTIFICATE No. : 131230-A863
L/€ No. U E_é!ﬂ”gﬁ% _
ISSUED DATE _: 2013.12.30 g g HUSTEEL Co,, Ltd. MANUFACTURED No. _: 13-12-030
: HEAD OFFICE : SHINAN B/D 15F, 943-19, DAECHI-DONG, KANGNAM-GU,
COMMODITY  : E.R.W. STEEL PIPE SEOUL, KOREA SUPPLIER : HUSTEEL CQ. LTD.
' DANG]IN PLANT 131, BUGOKGONGDAN STREET, SONGAK-EUP, PLESA ANAHUAC
SPECIFICATION : APISLB PSL-1/ASTM A53B DANGJIN-SI, CHUNGCHEONGNAM-DO, KOREA CUSTOMER : Y CIAS,, S.A.DE CV.
QUAN- NOMINAL ORDER SIZE WEIGHT ' TENSILE TEST ‘ CHEMICAL COMPOSITION{%)
Yo HEAT NO v frvee| [ op [ wr [LeneTd o L__T8 [ vs [e{vw|[ wrs Jow|c|si|m|p|s[a[m]olm]v]m]n]s [e]rm
inch |inch| ) - PSI % | % 2 -3 -4 -5 -3
PCS |- - b/fe [ ” psl |5 =
M92558 532|BPEB| 1275 [12750(0.225| 20 | 30.10 H|7 |1 |77]|15}6
T |67005 | 54677 | 3782 | 7200 | P | 7 |1 |77 |16} 7 | 20|13 |25 |13 | 20 |159] 10
P|7 |1 |77|15}7 |20]|14 |25 |14 | 20 |160} 10
HYDROSTATIC TEST ZING IMPACT TEST “3 N-D-T FLATTENING OR VISUALS: METALLOGRAPHIC RESIDUAL
TRE}EﬂENT coATINGTEST |  THREADS | HARDUESS { UT OrECT) BEND TEST DIMENSION TEST MAGNETISM
NQ.
TP | HT 0D )T D
RESULT Wit | GsT o 1L ( ) GOO GOOD GOOD GOOD GOOD
PSl | sec T g/m' | TIMES mm DIV Energy SIZE FLANGE REVERSE CRUSH
*q 10 "1 *12 OB ey {Ind, ) g | TEST FLATTENING TEST TEST
752 | 5 | GoOD 900
HARDNESS MAX 22 HRC AS PER NACE MR 0175
Latest edition per API 5L(45,2013) ASTM(2012)

*1.Type of Pipe Ends . *2. 0.D :.Outsid Diameter, W.T : Wall Thickness *3, Divection- L ; Longitudinal, T ; Transverse
N BPE Black Plain Ends GPE Galvanized Plain Ends * 4. Tensile Test -TS : Tensile Strength, Y8 : Yield Strength, YR : Yield Ratio, EL : Elongation, WTS : Weld tensile strength, Gauge Length : 2 inch, ¥,P method :0.5% Underlead
g BPEB BPE Bevelled GPEB GPE Bevelled *5. H:Heatanalysis, P :Productanalysis *6, ~2 1x1/100,-3 :x1/1000, =4 ; x1/10000,-5 ; x1,/10000, Tr :Trace *7. B : Base Metal, W : Weld Live, H : Heat Affected Zone
E BTE Black Threaded Ends GTE Galvanized Threaded Ends # 8. Specimen Size -A:10x10mm, B :10x7.5mm, C:10x6.6mm, D:10x5.0mm, Direction Transverse * 9. T.P : Testing Pressure, H.T : Holding Time +10. Heat Treatment Seam Normalizing
BTC BlackThreaded &Coupled | GTC Galvanized Tareaded & Coupled * 11.WZC : Weight of Zinc Cozting, CST : Copper Sulphate Test  * 12, ‘TP{ : Threads per inch, ETL : Effective length of threads *13. NDT : UT Or ECT,

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ORDER AND ABOVE SPECIFICATION

SURVEYOR THIS CERTIFICATE IS [SSUED ACCORDING TO EN 10204 3.1(1S0 10474 3.1 B} MANAGER OF Q.A TEAM

HMG :C-30-05-(21) E HAZYM0 718 FASE 9 ASA| 2T BA7H UHE + o0, AMBBA 7 - HZA AEM HE(PU2IIE)Z Sol2lS Yoiel 4 ALt PAGE : 2 / 2




